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(Tel: 031 8040 6074 Fax: 031 8040 6070)
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5. Al & W ¥ oA 24 AP (Modified US 42 CFR part 84)
(Test aerosol: NaCl, Face velocity: 5.33 cm/sec, No. of test: 3)
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o Test results’ o Test sample
Efficiency (%) 99.960
Penetration (%) 0.040
Resistance (mmH,0) 3.0

"Results are average values
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